















































a a a Site Eorehole
3 umber
ite Analytical Services L. | s7ucrsterorov oo s e B
Boring Method Casing Diameter Ground Level {mOD}} Glient Joh
Numb
ROTARY PERGUSSION 127mm cased to 0.00m OPTIC REALM 122_‘2 5e1ra
Location ates Engineer Sheet
05/09/2014
TQ268846 LYONS O'NEIL 12
Depth Casing | Water Leval Depth 8
m Samplef Tests | Depth | Depth Field Records moD 1 Description Legend &
) P | ih) mOD) 1 i iless) P gend &
E (0.20) | MADE GROUND - Grass over topsoil.
025 o1 - 7% | MADE GROUND - Firm brown silty sandy gravelly clay,
o Gravels are fine to coarse of angular 1o sub angular brick
0.50 D2 = {0.80) and concrela.
0.75 D3 o
— 1.00
1.00-1.45 SPT N=14 3,313,344 — Firm motiled brown silty sandy sflighily gravelly CLAY.
1.00-1.45 D4 - Gravels are fine {o coarse of angutar fo sub angular fiint.
E  {0.80)
= 180
175 DS ?_%EE,AES‘QE};t - Firm becoming stiff mottled brown silty sandy CLAY. Colour
after 20 mins. - change 1o blue, grey and brown bebtween 2.50m and 5,00m.
2.00-2.45 Ui 40 blows o Large gypsum crystals up to 3mm in diameter observed
. . = from 7.50m.
275 D6 =
3.00-345 | SPTN=13 2,3/3,3,4,3 T
3.00-3.45 D7 -
3.75 D8 -
4.00-4.45 | U2 70 blows E
4.75 03] ::
5.00-5.45 SPT N=21 3,4i538,7 o
5.00-545 oo E- (6.70)
6.00 D14 £
6.50-6.95 u3 90 blows =
7.00 D12 5"_
800-8.45 | SPTN=32 5,6/7,8.8,0 E—
8.00-845 | D13 -
- 850
= Sliff becoming very stiff dark grey blue silty sandy fissured
= CLAY wilh scattered gypsum crysials.
0.00 D14 —
o (1.50)
9.50-9.95 | U4 110 blows e
F— 1000
Remarks
D = Disturbed Sample { als)gg(l&) léggged
U = Undislurbed 100mm Diameter Sample
S = Standard Ccne Penelration Test
C = Dynamic Cone Penetration Test 1:50 CcDI
Excavating from 0.00m to 1.00m for 1 hour.
Figure No.
1422518.BH1




Site Borehole
)¢ ] o o
Number
e el y 1Ca ervices « | 57 LANGASTER GROVE, LONDON, NwW3 4HE
BH1
Boring Method Casing Diameter Ground Level {(mOD)| Client Job
ROTARY PERCUSSION 127mm cased to 0.00m OPTIC REALM "1";'2“;;;
Location tes Engineer Sheet
05/09/2014
TQ268846 LYONS O'NEIL 22
D(Ep?] Sample / Tests %%ﬁﬂg %\Latteﬁ FieldR i (II:I'IGBEF) D(en;:}h D ipti L [¢; “é
m i] ecoras eSCHPLIGT
: @ | () {Thickness) P cgend g
10.00 D15 :—-_ Very stiff dark grey blue silty sandy fissured CLAY with
= scaitered gypsum crysials.
41,00-1%.45| SPT N=d42 7,610,10,11,1% £
11.00-11.45| D18 -
12.00 Di7 E
12.50-12.95 US§ 140 blows -
13.50 D18 =
14.00-14.45f SPT N=56 9,10/2,14,14,16 E
14.00-14.45} D19 =
15.00 D20 F— (10.00
15.50-15.85) U8 160 blows £
16.50 D21 -
17.00-17.45| SPT N=60 11,12M14,15,15,16 -
17.00-17.45| D22 —
18.00 D23 -
48.50-18.85| U7 180 blows —
19.25 D24 2
10.55-20.00 SPT N=54 10,14/16,16,14,8 -
19.65-20.00 D25 =
04/09/2014:DRY =
F— 2000
Remarks

Scale Loged
By

{approx)

1:50

CDi

Figure No,

1422518.8H1




y a Site Borehole
a i Bg Number
| ; 1 ) 5-7 LANCASTER GROVE, LONDON, NW3 4HE
i i i o BH1
Installation Type Dimensions Client Job
MONITORING STANDPIPE Internal Diameter of Tube {A] = 50 mm Number
Diameter of Filier Zone = 100 mm OPTIC REALM
1422518
Location Ground Level (mOD) | Engineer Sheet
TQ268646 LYONS O'NEIL n
Legend § I?R;" ('ﬁ%%') [iﬁﬁm Description Groundwater Strikes During Orilling
Bentonite Seat Depth | Casin Readings Depth
Date | Time Strfl)rck Depth] Inflow Rate - - Segled
1.00 {m) {m) 5 min | 10 min | 15 min | 20 min {m)
ng? A 05/09114 180 |[0.00 SEEPAGE 1.80
Esty] £es
s
heg BRI
o2l ITnas
Hpes
hE ik
beesd BFdas
Eed el
:,%s;é 2 txl Groundwater Observatlons During Drilling
}%} =§§= Slolted Standpipe Start of Shift End of Shift
Baiel 253
’g&g o] Date ] Depth| Casing| Water Wate[ . Depth| Casing] Water | Water
e Time Hole | Depth| Depth| Level | Time ole | Depti| Depth avel
e tm) | (m) | {m) |(moOD) m) | (m) | (m) |(moDy
Sores 04/08/14 DRY 20.00 DRY
Rl
o il
AR ECH
e
ol
R )
;;é‘éfj Fatel Instrument Groundwater Ohservations
S P 10.00
pRatlasy Bentonite Seal
Inst. [A] Type : SINGLE STANDPIPE
11.00
Instrument [A]
Date Remarks
" Depthi Level
Time (nP) (MOD)
General Backfill
™ 20.00
Remarks

Leckable cover setin concrete




= o - Site Boregole
T Number
ite Analytical Services LLL0l. | 7 umcsrercrov Lowon sws e e
Boring Method Casing Diameter Ground Level (mOD)| Client Job
Number
ROTARY PERCUSSION 127mm cased {o 0.00m OPTIC REALMA 1492518
Location ates Engineer Sheet
04/09/2014
1268846 LYONS O'NEIL 172
Depth Casing| Water Leye| Depth g
Sample/Tests | Deptli' | Depth Field Records moD [fx’ Description L. | B
(m) P sl mOD) | rhidiess) P egend 2
:—— (%11%) i MADE GROUND - Grass over fopsail.
0.25 D1 = (0.40) | MADE GROUND - Grey sandy gravel. Gravels are fine [o
- 0.50 |, coarse of anguiar brick and concrete.
0.50 D2 = ' '
E Stiff brown silty sandy gravelly CLAY. Gravels are fine to
0.75 D3 £ (0.60) | coarse of angular to subangular flint.
1.00-145 | CPTN=T1 3,4/4,3,2,2 110
1.00-1.45 Da - Firm becoming stiff mottled brown sitly sandy CLAY. Colour
E change fo light blue and grey from 3.50m fo 4.50m and fine
e gypsum crystals from 6.00m.
175 D5 =
2.00-2.45 Ui 30 blows F
2.75 D6 -
300-3.45 SPTN=10 1,2/2,2,3,3 o
3.00-3.45 D7 L
375 D3 =
4,00-445 | U2 70 blows =
475 Da = (7.40)
5.00-545 | SPTMN=13 2,313,334 =
5.00-5.45 Do -
6.00 D £
6.50-6.95 | U3 100 blows o
7.50 D12 =
8.00-845 | SPTN=33 6,7/8,8,,9 =
8.00-8.45 D13 =
F— 850
- Stiff becoming very stiff dark grey and blue silty sandy
- fissured CLAY wilh scallered gypsum crystals,
9.00 D14 E_—
E. (150
0.50-9.95 | U4 140 blaws =
1000
Remarks i L Scale
Groundwater was not encountered during drilling {approx)
C = Dynamic Cone Penefration Test
S = Standard Cone Penelration Test
U = Undisturbed 100mm Diameter Sample 1:50 [20}]
D = Disturbed Sample
Figure No.
1422518.BH2




. i . u ’ Site Borehole
- ] umber
ite Analytical Services Lid. | sruesersor. ionwon s e Bt
Boring Method Casing Diameter Ground Level {mODj}| Client Job
ROTARY PERCUSSION 127mm cased 10 0.00m OPTIC REALM h:':?;irs
Location ates Engineer Sheet
04/09/2014
TQ2686446 LYONS O'NEIL 22
Depth Casing | Water Level Depth 8

m Sample ! Tests | Depti | Depth Field Records mOD m Descripti dl B

() P s ol MO} | rhidiless) escription Legend &
40.00 D15 f:— Very sliff dark grey and blue sity sandy fissured CLAY with

i scattered gypsum crystals.
11.00-11.45| SPT N=41 6,9/9,10,1%,41 =
11.00-11.45| D16 =
12.00 D17 ;,,_.
12.50-12.95 U5 180 blows = {5.00)
1375 D18 -
14.55-15.00] SPT N=49 5,10/10,12,13,14 E
14.65-15.00] D19 -
04/09/2014:DRY F— 1500
- Complete at 15.00m
Remarks

Scale Logged
{approx) ngg

1:50 cDl

Figure No.
1422518.BH2




Site Borehole

‘E@ ﬁ@ﬂy'ﬁ@a @Wﬁ@@% Lﬁﬁﬂ 5-7 LANCASTER GROVE, LONDON, NW3 4HE Ng:;r

Instalfation Type Dimensions Client Job
MONITORING STANDPIPE Internal Diameter of Tube [A} = 50 mm Mumber
Diameter of Fiiter Zone = 100 mm OPTIC REALM 1422518

Location Ground Level {(mOD) [ Engineer Sheet
TQz68846 LYONS O'NEIL n

nstr (Level Depth Description Groundwrater Strikes During Drilting

=
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te

nalytical

ervices Lid.

Standard Penetration Test Results

Site

Client

: OPTIC REALM

Engineer: LYONS O'NEIL

: 5-7 LANCASTER GROVE, LONDON, NW3 4HE

Joh Numhber

1422518

Sheet
111

End of

Seating Blows

Blows for each 75mm penetration

ﬁg{ﬁg&!e Eg?gh%f[ Sgraigng ?‘J}gtﬁ Test per ¢5mm Result Comnients
my | Vi iy Type 4 2 1 2 3 4
BH1 1.00 1.15 1.45 SPT 3 3 3 3 4 4 N=14
8H1 3.00 3.156 345 SPT 2 3 3 3 4 3 N=13
8H1 5.00 5.15 5.45 SPT 3 4 5 3 5] 7 N=21
8H1 8.00 8.15 845 SPT 5 6 7 8 8 9 N=32
BH1 11.00 .15 11.45 SPT 7 8 10 10 1 11 N=42
BH1 14.00 14.15 14.45 SPT 9 10 12 4 14 16 N=56
BH1 17.00 17.15 17.45 SPT 11 12 14 15 15 16 N=60
BH1 19,55 19.70 20.00 SPT 10 14 16 16 14 8 N=54
BH2 1.00 115 1.45 CPT 3 4 4 3 2 2 N=11
BH2 3.00 315 3.45 SPT 1 2 2 2 3 3 N=10
BH2 5.00 515 5.45 SPT 2 3 3 3 3 4 N=13
BH2 8.00 8.15 845 SPT 5] 7 8 8 8 9 N=33
BH2 11.00 1%.15 11.45 SPT 6 9 9 10 11 11 N=41
BH2 14.55 14.70 15.00 SPT 5 10 10 12 13 14 N=49




u u Site Borehole
z Number
Ite Ahna y Ical oefvices . | 57 LANCASTER GROVE, LONDON, NW3 4HE
BH3
Boring Method Casing Diameter Ground Level (mOD)} Client Job
Numbe
CONTINUOUS FLIGHT 100mm cased fo 0.00m OPTIC REALM umer
AUCGER 1422518
Location tes Engineer Sheet
04/09/2014
TQ268846 LYONS O'NEIL 11
Depth Casing | Water . Level Depth . a3
m Sample/ Tests | Deptii | Depth Field Records moD m Description Legend, &
(i) P (rEn (ng) { ! (Thif‘:klZess) P ¢ é‘
- 10 RSP
= (0_10) H MADE GROUND - Concreta ?"35%'3"
0.25 D1 - (0.30} | MADE GROUND - brown gravelly fine to coarse sand.
- 0.40 '| Gravels are fine to coarse of angutar brick and concrete
0.50 D2 =
E- MADE GROUND - light brown silty sandy gravelly clay.
0.75 D3 = (0.80) | Gravels are fine o coarse of angular to sub angufar brick,
- concrete and flint.
1.00 V182 -
1,00 D4 = 120 - . .
= S1iff motiled brown and light brova silty sandy CLAY.
1.50 V2110 =
1.50 D5 -
2,00 Va3 130+ E (1.80)
2.00 D& o
2.50 V4 130+ =
2.50 D7 =
3.00 D8 E . 300
3.00 V5 130+ 04/09/2014.DRY — ’
:: Caomplete at 3.00m
Remarks
D = Dislurbed Sample (aspf,?fx) Igg'gged
U = Ungisturbed Sample
V = In Silu Vane Test (Result in kPa)
Groundwater was not encountered during dritling 1:60 CcDI
Figure No.
1422518.BH3




Slte Trial Pit
n o o Number
ite ANRda y Ical services 5-7 LANGASTER GROVE, LONDON, NW3 4HE TP1
Excavation Method Dimenslons Ground Level (mOD}! Client Job
300 x 300 Number
HAND EXCAVATION OPTIC REALM 1422518
Locaticn ates Engineer Sheet
05/09/2014
TQ266846 LYONS O'NEIL MM
Depth Water Leve] Depth 5
5 le / Tests Depti Field Records moD m Description Legend; &
() amp (n?) ! ( ! (Thiékl%ess) " d =
- (0.30) | MADE GROUND - Dark brown sandy gravel. Gravel are \ﬁ‘{%
= 0.3 | fine fo coarse angutlar brick and flint. ey
0.25 D1 - (U‘.go) MADE GROUND - Brown motlied light brown clay. Gravels [ "}‘%g
0.60 D2 g_“ 0.60 L arefine {o coarse of angular brick. . o
0.60 V160 05/09/2014:DRY -
- - Complete at 0.60m
Plan Remarks

V = In Silu Vane Test {Resuit in kPa}
D = Disturbed Sample
Groundwater was not encountered during the excavation

Scale (approx} Logyed By Figure No.

1:50 col 1422518.TP1




- . Site Lrial Pit
: . umber
ite Analytical Services Ltdl. | s unmserorove owon wwsae iy
Excavation Kethod Dimensions Ground Leve! {mOD)| Client Job
300 % 300 Number
HAND EXCAVATION OPTIC REALM 1422515
Location ates Engineer Sheet
05/09/2014
TO268846 LYONS O'NEIL 1M
Depth Water Level Depth ]
n 8 le I Tests Depth Field Records mOD [if} Description Legend|
m) amp ) MO ridiless) P gener g
}_ MADE GROUND - Dark brown sandy gravel, Gravels are "':qi::é'
- (%33%) fine to coarse angular brick and flint. g%ﬁ‘g},
0.25 b - (0.25) | MADE GROUND - Clayey silly gravelly sand. Gravels are %ﬁ;ﬁg
0.55 M1 183/300 05/00/2014:DRY = 0.55 fpfine to medium of crushed brick. —
0.65 D2 - — -
E Complete at 0.55m
Plan Remarks

M = Mackintosh Prove Test - Result in kPa
D = Disturbed Sample
Groundwater was not encountered during Lthe excavation

Scale (approx) Logged By
i:50 cDI

Figure No.

1422518.TP2




Site Trial Pit
ﬁﬂ i o Lﬁ@ Number
Nal y ICal ervices | 57 LANCASTER GROVE, LONDON, NW3 4HE P3
Excavation Method Dimensions Ground Level {mOD)| Client éob b
umber
HAND EXCAVATION 300 x 300 OPTIC REALM DA
Location tes Engineer Sheet
05/09/2014
TQ2658848 LYONS O'NEIL M
e
Deer Waler Level Depth . &
S le | Tast Depth Field Records moD I Description Legeni: &
m ampleflests | a8 (MODH | rnidiiless) ‘ gend 2
— (0.09) |, - ==
e 0.03 || MADE GROUND - Thin cancrete cap R
05/09/2044:DRY = iy
8-12 '5111 317300 - E (0,13} || MADE GROUND - Light brown silty sandy gravelly clay.
' == (.16 || Gravels are fine o coarse of brick and fink.
= Complete at 0.16m
Plan Remarks
Groundwater was not encountered during the excavalion
D = Disturbed Sample
M = Mackintosh Probe Test - Result in kPa
Scale {approx) Logged By Figure No.
1:50 CDi 1422510.TP3




Site Trial Pit
= = i - Number
e ANa y ICal Sefrvices . | 57 LANCASTER GROVE, LONDON, NW3 4HE P4
Excavation Method Dimensions Ground Level {mOD}]| Client .'Jqob b
umper
HAND EXCAVATION 300x 300 OPTIC REALM Py
Location ates Englineer Sheet
05/09/2014
TQ268846 LYONS O'NEIL 11
Depth Water Level Depth 8
S le ! Tests Depth Field Records mOD m Description Legend
m) ampre i (MO} | rhidiess) P gena 2
= MADE GROUND - Dark brown sandy gravel, Gravels of N%%-‘
e (030 fine to coarse angular brick and fiint. 'fh%ﬂ;H %
025 D1 = 0.30 : RRRART
0.40 Vi 54 E (0.10) {] MADE GROUND - Light brown clay. Gravels of fine to
0.40 D2 e 0.40 || coarse angular brick and flint.
05/09{2014:DRY =
- Complete at 0.60m
Plan Remarks
Groundwater was noi encountered during the excavation
D = Disturbed Sample
V = In Situ Vane Test - Result in kPa
Scale (approx) Logged By Figure No,
1:60 cDl 1422518.TP4




Site Trial Pit
B
o Number
ite Analytical Services Ltd. | s umeserorov onoon ws e b
Excavation Method Dimensions Ground Leve! {nQD)] Client Joh
300 X 300 Number
HAND EXCAVATION OPTIC REALM 1422518
Location ates Engineer Sheest
05/09/2014
TQ268846 LYONS O'NEIL 1M
D(erﬁ}h S le | Tests ‘[')\EK?II' Field Records (Iﬁ%%‘) D(eng}h Dascription Legend :‘6'
ample \ ield egend| &
P (nﬁ {Thickness) P 4 =
- (%1122) | MADE GROUND - Asphalt over concrete [ ;{iﬁ‘gﬁ
0.25 D1 = (0.24) |, MADE GROUND - Siity sandy fine to medium angular brick 35{3%“':;%
= “o.3s || and fintgravel éc%’ﬁé%
0.50 D2 - {0.24) | - - e
0.70 D3 - 0.60 MADE GROUND - Light brow/n mottied slighlly gravelly
0.70 V171 05/09/2014:DRY = ) clay, Gravel is fine to coarse of angular bnck, Nint and
- F concrete.
- Complete at 0.70m
Plan Remarks
V = In Silu Viane Test - Result in kPa
D = Disturbed Sample
Groundwater was not encountered during the excavation
Scale (approx) Logged By Figure No.
1.50 chl 1422518.TPS
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K4 SOILS Report of Undrained Triaxial Compression Test
BS 1377 : Part 7 : 1990 Clause 8.0
Project name: 5-7 Lancaster Grove, London, NW3 4HE Samples Received: 10/09/2014
Project Started: 110972014
Client: Site Analytical Services Testing Started: 24/09/2014
Project no: 14/22518 Our job /report na: 17429 Date Reported: 29/09/2014
BH /TP no: BH1 Sample no: Ut Bepth {m): 2.00-2.45
Soil Description: High strength brown and blue grey mottied CLAY with selenite crystals
Sample Details Specimen 1
Sample Condition Undisturbed £
=
Height mm 205.0 § .
Diameter mm 106.0 '5 ‘”E".
Moisture Content % 31 g @
Bulk Density Mgfm? 1.84 -g e
Dry Densily Mg/m? .40 1(% -g’
Test Details cg
o =
Membrane Thickness mm 0.2 =
[w]
Membrane Correction kPa 0.42 o
Rate of Axial Displacement %/min 1.95
Cell Pressure kPa 100
Strain at Failure % 98 Shear Strength
Maximum Deviator Stress kPa 199 Parameters
Shear Strength kPa 100 C 100 kPa
Mode of Failure Compound Phi 0.0°
Specimen 1
250 G U — - et e .
& 200 . M
& ,4—'_6__,_4,.__4—_4——-0——7*
' 150 //’ -
@ e
£ 100
@ /
Q
§ 50 —]
&
[a] 0
-50
o] 2 4 B 8 10 12 14
Strain - %
250 o e o e e e o b = i T A T T8 0 8151 15 [ S LAV A A APyt e - <1 e et e e 780 o
200
M
a,
=
e 150
0
£
b
5 100
[}
=)
7 / \
50 -
0
Q 50 100 150 200 250 300 350 400 450 500
Normal Stress - kPa
K4 SOILS LABORATORY Approved Signatories:  K.Phaure{Tech.Mgr) Checked and Approved
Unit 8, Olds Close, Watford, Herls, WD18 ¢RU. J.Phaure{Lab.Mgr} Initials: kp
Tel:019237 11286 Fax:01923711311
E-maif: kdsoils@ao!.com Testresuils relate only to the sample numbers shaan abova Date: 29/09/2014
A% samples connected with this report, incl any on‘hold wil be disposed off accordng to Company Poficy, A copy of Ihis poicy s avaZab'a on request MSF-11/R9 Sheet2/2




K4 SOILS

Repori of Undrained Triaxial Compression Test

BS 1377 : Part 7 : 1990 Clause 8.0

Project name: 5-7 Lancaster Grove, Lendon, NW3 4HE Samples Received:  10/09/2014
Project Started: 11/09/2014
Client: Site Analytical Services Testing Started: 2410912014
Project no: 14/22518 Our job freport no: 17429 Date Reported: 29/09/2014
BH /TP no: BH1 Sample no: U1t Depth (m): 2.00-2.45
Soil Description: High strength brown and blue grey mottted CLAY with selenite crystals
Sample Details Specimen 1
Sample Condition Undisturbed £
L
Height mm 205.0 g .
Diameter mm 106.0 5 E.
Moisture Content % 39 g ®
Bulk Density Mgfm? 1.84 -% g
Dry Density Mg/m? 1.40 = ‘g
. o
Test Details c @
Membrane Thickness mm 0.2 =
O
Membrane Correction kPa 0.42 o
Rate of Axiat Displacement %/min 1.95
Cell Pressure kPa 100
Strain at Failure % 9.8 Shear Strength
Maximum Deviator Stress kPa 199 Parameters
Shear Strength kPa 100 C 100 kPa
Mode of Failure Compound Phi 00°
Specimen 1
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K4 SOILS LABORATORY

Unit B, Olds Glose, Waiford, Herts, WD18 9RU.
Tel:01923711288 Fax:01923711311
E-mail: k4soils@aotcom

Approved Signatories:  K.Phaure{Tech.Mgr)

J.Phaure{Lab.Mgr)

Initials:

Test results retate only to the sample numbers shown ebove

Date:

Checked and Approved

kp
28/09/2014

All samples connected with this report, Incl any on ‘hold w71 be disposed off accordng to Company Poficy. A copy of this poficy is avallabls on request.

MEF-11R9 Sheet 272
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K4 SOILS Report of Undrained Triaxial Compression Test

B8 1377 : Part 7 : 1990 Clause 8.0

Project name: 5-7 Lancaster Grova, London, NW3 4HE Samples Received: 10/09/2014

Project Started: 11/09/2014
Client: Site Analytical Services Testing Started: 24/09/2014
Project no: 14/22518 Qur job freport no: 17429 Date Reported: 29/09/2014
BH /TP no: BH1 Sample no: U4 Depth {m}: 9.50-9.95

Soil Description: High strength dark grey CLAY

Sample Details Specimen 1
Sample Condition Undisturbed £
£~
Height mm 205.0 g .
Diameter mm 106.0 & ?El
Moisture Content % 29 23
Bulk Density Mgfm? 1.86 '% g
Dry Density Mg/m? 1.44 e ’%
Test Details c o
O =
Membrane Thickness mm 0.2 b=
Membrane Correction kPa 0.28 @
Rate of Axial Displacement %/min 1.95
Cell Pressure kPa 300
Strain at Failure % 5.9 Shear Strength
Maximum Devialor Stress kPa 260 Parameters
Shear Strength kPa 130 C 130 kPa
Mode of Failure Brittle Phij 00°
Specimen 1
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K4 SOILS LABORATORY Approved Signatories:  K.Phaure(Tech.Mgr) Checked and Approved
Unit 8, Clds Close, Watford, Heits, WD 18 9RU. J.Phaure{Lab.Mgr} Initials: kp
Tel:01923711288 Fax:01923711311 '
E-mail: k4soils@aal.com Test resutls relals only to lhe sample numbers shown above Date: 29/0972014

Al samples connected with this report, incl any on ‘hold’ wid be disposed off according to Company Po%ey. A copy of Lhis polivy 15 avaiable on requast. MSF-11/R9 Sheet 2/2

2519




K SOILS Report of Undrained Triaxial Compression Test

BS 1377 : Part 7 : 1990 Clause 8.0

Project nane: 5-7 Lancaster Grove, London, NW3 4HE Samples Received: 10/09/2014

Project Started: 11/0972014
Client: Site Analytical Services Testing Started: 24/09/2014
Project no: 14/22518 Qur job freport no: 17429 Date Reported: 29/09/2014
BH /TP no: BH'i Sample no: u7 Depth {m): 18.50-18.85

Soil Description: Very high strength dark grey CLAY

Sample Details Specimen 1
Sample Condition Undisturbed £
L
Height mm 205.0 £
Diameter rm 106.0 5 ?Ex
Moisture Content % 26 g g
Bulk Density Mgm®|  1.85 22
Dry Density Ma/m? 1.47 g2
. Qg °
Test Details c2
Membrane Thickness mm 0.2 g
Membrane Correction kPa 0.28 5
Rate of Axial Displacement %e/min 1.95
Celt Pressure kPa 600
Strain at Failure % 5.9 Shear Strength
Maximum Deviator Stress kPa 452 Parameters
Shear Strength kPa 226 C 226 kPa
Mode of Failure Briltle Phi 00°
Specimen 1
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K4 SOILS LABORATORY Approved Signatories: K.Phaure({Tech.Mgr) Checked and Approved
Unit 8, Olds Close, Watford, Hers, WD18 gR1. J.Phaure(Lab.Mgr) Initials: kp

Tel 01923714288 Fax:01923711311 '

E-mail: kdsoils@aol.com Tast results relate only to tha sampla numbers shown zbova Date: 29/09/2014

Al samples connected with this report, indl any on ‘held’ wil be disposed off according to Company Policy. A copy of Lhis policy is avalable on request MSF-11/R8 Sheet 2/2




K S”“S Report of Undrained Triaxial Compression Test

BS 1377 : Part 7 : 1990 Clause 8.0

Project name: 5-7 Lancaster Grove, London, NW3 4HE Samples Received: 10/09/2014

Project Started: 11/09/2014
Client: Site Analytical Services Testing Started: 24/09/2014
Project no: 14122518 Our job freport no: 17429 Date Reported: 29/09/2014
BH /TP no: BH2 Sample no: uz2 Depth (m): 4.00-4.45

Soil Description: High strength brown and blue grey mottied CLAY with occasional selenite crystals

Sample Details Specimen 1
Sample Condition Undisturbed =
=
Height mm|  205.0 5,
Diameter mm 108.0 5 TE:.
Moisture Content % 31 g- 5
Bulk Densily Mom?| 184 23
Dry Density Mg/ 138 E: %
3]
Test Details c @
[e =]
tMembrane Thickness nmm 0.2 =
o
Membrane Correction kPa 0.33 o.
Rate of Axial Displacement %/min 1.95
Cell Pressure kPa 120
Strain at Failure % 7.3 Shear Strength
Maximum Deviator Stress kPa 241 Parameters
Shear Strength kPa 121 C 121 kPa
Mode of Failure Compound Phi 00°
Specimen 1
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K4 SOILS LABORATORY Approved Signatories: K.Phaure({Tech.Mgr) Checked and Approved
Unit 8, Olds Close, Walford, Herls, WD18 9RU. J.Praure{Lab.Mgr} Initials: kp
Tel:01923711288 Fax,0§023711341

E-mail: kdsoils@aol.com Test resulis refate only ta lhe sample numbers shown above Date: 29/09/2014

Al samples connected with Lthis report, ind any on 'hold wil be disposed off accordng to Company Poticy. A copy of this poficy is avalable on request MGF-14R9 Sheal 272
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K4 SOILS

Client name & address: Samples Rec 10/09/2014
Site Analytical Services Project Start 11/09/2014
Project Name: 5-7 Lancaster Grove, London, NW3 4HE Testing Start 18/06/2014
Project No: 14722518 Qur Job / report no: 17429 Date Reporied:  29/09/2014
Sample description: Sample nof type: U BH no: BH1
High strength brown and blue grey motited CLAY with selenile crystals Depth (m): 2,00
Trimmings Betemination 1 |[Delemination 2 1Depth within original sample m I 2.1
Wet wi. +tin 133.25 133.25 Specimen preparalion Remoulded A
Dry wt. + tin ¢ 110.82 110.82 Particle densily Mg/m3 272 Assumed A
Wi tin g 38.67 38.67 Laboratory Temperature ¢ 22
Moisture content % 311 311 Degree of saluration % 99,1
Average moisture content % 31.09 Svielling pressure kPa
Equivalent height of solid particles  mm 10.14
Specimen details Initial Final
|Height mm 19.05 17.63
[ring giameter mm 7472 -
Wet wt. specimen +ring g 277.49 273.54
Dry vi. specimen +1ing g - 238.77
Wi. of ring g 117.85 -
Bulk density Mg/m3 1.911 2.014
Moisture content % 32.0 28.8
Dry densily Mgim3 i.448 1.564
Voids Ratio 0.8790 0.7389
*No allowance made for apparatus deformation!
Consolidation Stage
Stage ;:22231 Szgcr!trg?r;iz;g Y ol height | Final height CUr:;hn;an Szr?c‘i:":fesr:argéat Voids Ratio é:gs;i{c:;:ltlg cii?;?:i?:»::y
Number gauge reading | gauge reading 1501190
kPa mm mm m2lyear m2iMN
100 19.05 -2299 -2404 4.00 18.840 0.8583 9.96 0.110
200 18.84 -2404 -2520 7.84 18.608 0.8354 4.96 0.123
400 18.61 <2520 -2766 64.00 18.116 0.7869 0.58 0.132
800 18.12 -2766 -3126 129,86 17.386 0.7159 0.27 0.059
400 17.40 -3126 -3010 84.00 17.628 0.7388 0.53 0.033

One-Dimensional Consolidation Test

BS 1377 : Part 5 : Clause 3 & 4 - 1990

Approved by

Test Resuils relate only to the sampla numbers shown above.

Approved Signatories:

K Phauce (Tech.Mgr}

J.Phaure {Lab.Mgr)

All samples cennected with this report incl any on hold” wi be stored and disposed off according to Company potcy Acopy of Lhis policy is avatable on request.

Initials : kp
. . |Pate : 28/09i2014
Determination of the one-dimensionat consolidation properties
Test Report by K4 SOILS LABORATORY Unit 8 Olds Close Oids Approach Watford WD18 9RU Shest 112




Test Resulls relate only to he semple numbers shown above.

Approved Signatories: K.Phaurta {Tech.Mgr)

J.Phaure (Lab.lMgr)

Al samples connected with Lhis report .inci any on 'hold will be stored and dispesed off according to Company policy Acopy of this policy is available on requast,

Client name & address: Samples Received 10/09/2014 K4 SOILS
Site Analytical Services Project Started 11/09/2014
Project Name: 5-7 Lancaster Grove, London, NW?3 4HE Testing Started 18/09/2014
Project No: 14/22518 Our Joh { report no: 17429 |{Date Reported: 29/09/2014
Sample description: Sample nof type: U1 BH no: BH1
High strength brown and blue grey mottled CLAY with selenite crystals Depth {(m):| 2.00-245
Test details
Depth within original sample m: 210 Orientation within originat sample Vertical
Specimen details Initial Final
Height mm ; 19.05 17.63
Diameter mm : 75 -
Bulk density Mg/m3 : 1.91 2.01
Moisture content % : 32 29
Dry density Mg/m3: 1.45 1.56
Voids Ratio : 0.88 0.74
Degree of saturation % : 99.17 -
Particle density Ma/m3 : 2.72 -
Swelling pressure kPa: - -
Consolidation Stage
Slage Appliad Voids Coefficient Coefficient Stage Applied Voids Coefficient Coefficient
number | prassure | Ratio of of nUmber | pressure | Ratio of of
Consolidation | Compressibility Consclidation Compressibility
kPa m2/fyear m2/MN kPa m2/year m2/MN
1 100 0.8583 9.96 0.110 11
2 200 0.8354 4.96 0.123 12
3 400 0.7869 0.58 0.132 13
4 800 0.7159 0.27 0.099 14
5 400 0.7388 0.53 0.033 15
6 16
7 17
8 18
9 19
10 20
Voids ratio vs Applied pressure
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Applied pressure, kPa
One-Dimensional Consolidation Test Approved by
BS 1377 : Part 5 : Clause 3 & 4 : 1990 Initials : kp
Date : 29/09/2014
Determination of the one-dimensional consolidation properties t /09/201
Test Report hy K4 SOILS LABORATORY Unit 8 Olds Close Olds Approach Watford WD 18 9RU Sheet 212




Client name & address: Samples Rec 10/09/2014 K4 SOILS
Site Analytical Services Project Start 11/09/2014
Project Name: 6-7 Lancaster Grove, London, NW3 4HE Testing Start 18/09/2014
Project No: 14122518 Qur Job ! report no: 17429 Date Reported:  29/09/2014
Sample description: Sample nof type: u BH no: BH1
High strength dark grey CLAY Depth (m): 9.50
Trimmings Determination 1 |Detemination 2 |Bepth within original sample m 9.6
Wet wt. +tin g 147.72 147.72 Specimen preparation Remoulded v
Dry wi. +tin g 125.70 125.70 Parlicle density Mg/m3 2.72 Assumed L
W, tin g 3g.72 38.72 Laborafory Tempeiature °e 22
|Moislure content % 253 26.3 Degree of saturation % 101.7
Average moisture content % 25.32 Swelling pressure kPa
Equivalent height of solid particles mm 10.65
Specimen details Initial Final
|Height mm 19.01 18.45
Ring diameter mm 7479 -
Wet wit. specimen +rng g 282.16 281.10
Dry vA. specimen +1ing g - 24479
Wit. of ring g 117.57 -
Bulk density Mg/m3 1.971 2.018
Moisture content % 29.4 28.5
Dry density Mg/m3 1.623 1.570
Voids Ralio 0.7856 0.7330
*Mo allowance made for apparatus deformation!
Consolidation Stage
Number gauge reading | gauge reading 1501190
kPa mm mm m2/year m2/IN
100 19.01 -1416 -1454 1.69 18.934 0.7784 23.64 0.040
200 18.93 -1454 -1479 $.00 18.884 0.7737 4.41 0.026
400 18.88 -1479 -1570 20.25 18.702 0.7566 1.94 0.048
800 18.70Q -1570 -1815 92.16 18.212 0.7106 0.41 0.066
400 18.21 -1815 -1698 92.16 18.446 0.7326 0.40 0.032

One-Dimensional Consolidation Test

Approved hy

Test Resuiis refate only lo Lhe sample numbers shan abova.

Approved Signatories:

K Phaure {Tech Mar)

J.Phaure {Lab.Mgr)

Al samp'es connecled with his report incd any on ‘hoid’ Wil ba stored and dispesed off according to Company paficy.Acopy of this poicy is avaiiable en request.

BS 1377 . Part 5 : Clause 3 & 4 : 1990 Initials : kp
. ) . Date : 29/09/2014
Determination of the one-dimensional consolidation properties
Test Report by K4 SOILS LABORATORY Unit 8 Olds Close Olds Approach Watford WD18 9RU Sheat 172




Determination of the one-dimensional consclidation properties

Client name & address: Samples Receivec 10/09/2014 K4 SOILSs
Site Analytical Services Project Started 11/09/2014
Project Name: 5-7 Lancaster Grove, London, NW3 4HE Testing Started 18/09/2014
Project No; 14/22518 Our Joh / report no: 17428 |Date Reported: 29/09/2014
Sample description: Sample nof type: 4 BH no: BH1
High strength dark grey CLAY Depth (m}):] 9.50-9.95
Test details
Depth within original sample m: 9.60 Orientation within original sample Vertical
Specimen details Initial Fina}
Height mm : 19.01 18.45
Diameter mm : 75
Bulk density Mg/m3 : 1.97 2.02
Moisture content % : 29 29
Diy density Mg/m3 : 1.52 1.67
Voids Ratio : 0.79 0.73
Degree of saturation % : 10t.7 -
Particle density Mg/m3 : 2.72
Swelling pressure kPa: - -
Consolidation Stage
Slage Applied Voids Coefficient Coefficient Slage Applied Voids Coefficient Coefficlent
number | pressure | Ratio of of NUMber | pressure | Ratio of of
Consolidation | Compressibility Consolidation Compressibility
kPa m2/year m2/MN kPa m2/year m2/MN
1 100 0.7784 23.64 0.040 11
2 200 0.7737 4.41 0.026 12
3 400 0.7566 i.94 0.048 13
4 800 0.7106 0.41 0.066 14
5 400 0.7326 0.40 0.032 15
6 16
7 17
8 18
9 19
10 20
Voids ratio vs Applied pressure
0.79 1 e e -
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Applied pressure, kPa
One-Dimensional Consolidation Test Approved by
BS 1377 : Part 5: Clause 3 & 4 : 1890 Initials : kp
Date : 29/09/2014

Fest Resuits relate onty lo Lhe sample numbers shown above.

Approved Signatories:

K Phaure (Tech.idgr)

Test Report by K4 SOILS LABORATORY Unit 8 Olds Close Olds Approach Watford WD18 9RU

J.Phaure (Lab. higr}

All samples connecled with this report incl 2ny on'hald will be stored and disposed off according to Company policy.Acopy of this poficy is avaitable on request.

Sheet 2/2




Client name & address: Samples Rec 10/09/2014 K4 SOILS

Site Analytical Services Project Start 11/08/2014

Project Name: 5-7 Lancaster Grove, London, NW3 4HE Testing Start 18/08/2014

Project No: 14/22518 Cur Job { report no: 17429  |Date Reported:  29/09/2014

Sample description: Sample nof type: U BH no: BH1

Wery high strength dark grey CLAY Depth (m}): 18.50

Trimmings Detemination 1 |Detemination 2 {Depih within original sample m ! 18.6

Wet wi, + tin g 120.0t 120.01 Specimen preparation Remoulded A4

Dry v, +lin 100.43 100.43 Parlicle density Mg/m3 2.72 Assumed i

Wi. tin g 38.73 38.73 Lahoratory Temperature °c 22

Muoisture content % 31.7 31.7 Degree of saturation % 1024

Average moislure content % 31,73 Swelling pressure kPa

Equivalent height of solid particles mm 10.72

Specimen details initial Final

Height mm 19.03 18.36

Ring diameter mm 74.64 -

Wet wt. specimen +ring g 284.59 284.15

Dry v, specimen +ring g - 247 .34

Wit. of ring g 119.76 -

Bulk density Mg/m3 1.980 2.046

Moisture content % 29.2 28.9

Dry density Mg/m3 1.632 1.588

Voids Ratio 0.7752 0.7127

*No allowance made for apparatus deformation!

Consolidation Stage

Number gauge reading | gauge reading 1501190

kPa mm mm m2/iyear m2/MN
100 19.03 -2314 -2383 0.81 18,892 0.7624 49.27 0.073
200 18.89 -2383 -2418 4.84 18.822 0.7558 8.15 0.037
400 18.82 -2418 -2526 33.64 18.606 0.7357 1.16 0.057
800 18.61 -25626 -2766 57.76 18.126 0.6909 0.65 0.064
400 18.13 -2766 -2651 79.21 18.356 0.7124 047 0.032

One-Dimensional Consolidation Test

BS 1377 : Part 5 Clause 3 & 4 : 1990

Anproved by

Initials : kp
Date : 29/09/2014
Determination of the one-dimensional consolidation propearlies
2519
Test Reporl by K4 SOILS LABORATORY Unit 8 Olds Close Olds Approach Watford WD18 9RU Sheat 172

Test Resuts relata only to the sample numbers shown above.  Approved Signatories:

K Phaure {Tech.hMgr)

J.Phaure (Lab.Mgr}

Al samples connectad with this report incl any on 'held’ wi be stored and disposed off according fo Company policy. Acopy of Lhis peficy is avaitable on request,




Client name & address: Samples Received 10/08/2014 K4 SOILS

Site Analytical Services Project Started 11/09/2014

Project Name: 5-7 Lancaster Grove, London, NW3 4HE Testing Started 18/09/2014

Project No: 14/22518 Qur Job / report no: 17429 {Date Reported: 29/09/2014 :

Sample description: Sample no/ type: u7 BH no: BH1

Very high strength dark grey CLAY Depth {m):| 18.50-18.95

Test details

Depth within original sample m: 18.60 Origntation within original sample : Verical

Specimen details Initial Final

Height mm : 19.03 18.36

Diameter mm: 75 -

Bulk density Mg/m3 : 1.98 2.05

{Moisture content Y 29 29

Dry density Mg/m3: 1.53 1.59

Voids Ratio : 0.78 0.71

[Yegree of saturation % 102.4 -

Particle density Mg/m3 : 2.72 -

Swelling pressure kPa: - -

Consolidation Stage

Stage Applied Voids Coefficient Coefficient Stage Applied Voids Coefficient Coefficient
nUMber | pressure | Ratio of of number | pressure | Ratio of of
Consolidation | Compressibility Consolidation Compressibility
kPa m2fyear m2/MN kPa m2fyear m2/AN

1 100 0.7624 49,27 0.073 11
2 200 0.7558 8.15 0.037 12
3 400 0.7357 1.16 0.057 13
4 800 0.6909 0.65 0.064 14
5 400 0.7124 0.47 0.032 15
6 16
7 17
8 18
9 19
10 20

Voids ratio vs Applied pressure

[ R —— T e e T e b e i et e e oo g
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Applied pressure, kP2
One-Dimensional Consolidation Test Approved by
BS 1377 : Part &5 : Clause 3 & 4 : 1990 Initials : kp
N~ . ) - . Date : 29/09/2014
Determination of the one-dimensional consolidation properties
Test Report by K4 SOILS LABORATORY Unit 8 Olds Close Olds Approach Watford WD 18 9RU Sheet 22
Test Resulis refate only to the sample numbers showm abeve,  Approved Signalories: K Phaure {Tech Mgr) J.Phaure {Lab.hfgr)
All samples connected wilh this report incl any en 'hold” vill be stored and disposed off accerding to Company palicy. Acopy of Ihis policy is available on request.




K4 SOILS

Client name & address: Samples Rec 10/09/2014
Site Analytical Services Preject Start 11/09/2014
|Project Name: 5-7 Lancaster Grove, London, NW3 4HE Testing Start 18/09/2014
lProject No: 14122518 Qur Job [ report no: 17429 Dafe Reported:  29/09/2014
Sample description: Sample nof type: U BH no: BH2
High strength brown and blue grey mottled CLAY with occasional selenite crystals Depth {im): 4.G0
Teimmings Detemination t |Detemination 2 |Depth within original sample m 4.1
Welwi. + tin g 147.91 147.91 Specimean preparalion Remoulded b
Dey wit. + tin 122.68 122.68 Particle density Mg/m3 272 Assumed v
Wi, fin g 38.26 38.26 Laboratory Temperature o0 22
Moisture content % 29.9 29.9 Begree of saturation % 90.0
Average moisture content % 29.89 Swelling pressure kPa
Eguivalent height of solid particles  mm 10.07
Specimen details Inilial Final
Height mm 19.88 18.83
Ring diameter mm 74.82 -
Wet wi. specimen +ring g 278.27 276.42
|Dry v, specimen +ting g - 239.47
Wt. of ring g 119.00 -
|Bulk density Mg/m3 1.822 1.801
Moisture content % 32.2 30.7
Dry density Mg/m3 1.378 1.455
Voids Ratio 0.9735 0.8692
*No allowance made for apparatus deformation!
Consolidation Stage
Number gauge reading | gauge reading {50180
kPa mm mm m2lyear m2/iN
100 19.88 -808 -924 0.81 19.648 0.9504 53.53 0.117
200 19.65 -924 -997 4.41 19.502 0.9360 9.64 0.074
400 19.50 -g97 -1158 36.00 19.178 0.9038 1.15 0.083
800 19.18 -1159 -1438 100.00 18.620 0.8484 0.40 0.073
400 18.62 -1438 -1335 81.00 18.826 0.8688 0.48 0.028

One-Dimensional Consolidation Test

BS 1377 : Part 5 : Clause 3 & 4 : 1990

Approved by

Test Resuils relate only to lhe sample nuinbers shown above.

Approved Signalories:

K.Phaure (Tech.Mgr)

J.Phaura (Lab.Mar)

LAl samples connected with this report Jindd any on “hold' wil be stored and disposed off according to Company poticy.Acepy of liis poSey is avadable on request

Initials : kp
Date : 29/09/2014
Determination of the one-dimensional consolidation properlies
Test Reporl by K4 SOILS LABORATORY Unit 8 Olds Close Clds Approach Watford WD18 9RU Sheet 112




Tast Resulls relate only {o the sample numbers shown above.

Approved Signalosiss:

K. Phaure (Tech.tdgr)

J.Phaure (Lab.kigr)

All samples connected with this report ,incl any on 'held will be stored and disposed off accerding to Company policy. Acopy of this policy is avalfabla on request.

Client name & address: Samples Received 10/09/2014 K4 SOILS
Site Analytical Services Project Started 11/09/2014
Project Name: 5-7 Lancaster Grove, London, NW3 4HE Testing Started 18/09/2014
Project No: 14/22518 Our Job ! report no: 17429 |Date Reported: 29/09/2014
Sample description: Sample nof type: U2 BH no: BH2
High strength brown and blue grey mottled CLAY with occasional selenite crystals Depth {m):| 4.00-4.45
Test details
Depth within original sample m: 4.10 Orientation within criginal sample Vertical
Specimen details Initia! Final
Height nm ; 19.88 18,83
Diameter mm : 75 -
Bulk density Ma/m3: 1.82 1.50
Moisture content % : 32 31
Dry density Mg/ni3 : 1.38 i.48
Voids Ratio . 0.97 0.87
Degree of saturation % 90.0 -
Particle density Mgfm3 : 272 -
Swelling pressure kPa: - -
Consolidation Stage
Stage f’\ppliedam= Voids Coefficient Coefficient Stage Applied Voids Coeflicient Coefilcient
number Pressure Ratio of of number Pressure Ratio of of
Consclidation | Compressibility Consclidation Compressibility
kPa m2/year m2/MN kPa m2/year m2/MN
1 100 4.9504 53.53 0.117 11
2 200 0.9360 9.64 0.074 12
3 400 0.9038 1.15 0.083 13
4 800 0.8484 0.40 0.073 14
5 400 0.8688 0.48 0.028 15
6 18
7 17
8 18
9 19
10 20
Voids ratio vs Applied pressure
0.95 - .
0.94 1 \
092 \
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0.83 - \
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» |
1 10 100 1000
Applied pressure, kPa
One-Dimensional Consolidation Test Approved by
BS 1377 : Part 5: Clause 3 & 4 : 1990 Initials - kp
_— . . - . Date : 29/09/2014
Determination of the one-dimensional consolidation properties
2519
Test Report by K4 SOILS LABORATORY Unit 8 Olds Close Olds Approach Watford WD18 9RU Sheat 22
















































